THESIS FOR THE DEGREE OF DOCTOR OF PHILOSOPHY

Removal of Micropollutants from Wastewater in Aerobic Granular
Sludge and Activated Sludge Systems

CECILIA BURZIO

Department of Architecture and Civil Engineering

CHALMERS UNIVERSITY OF TECHNOLOGY

Gothenburg, Sweden 2022



Removal of Micropollutants from Wastewater in Aerobic Granular Sludge and Activated
Sludge Systems

CECILIA BURZIO
ISBN: 978-91-7905-742-8

© CECILIA BURZIO, 2022.

Doktorsavhandlingar vid Chalmers tekniska hdgskola
Ny serie nr 5208
ISSN 0346-718X

Department of Architecture and Civil Engineering
Chalmers University of Technology

SE-412 96 Gothenburg

Sweden

Telephone + 46 (0)31-772 1000

Cover:

Left: Light microscopy image of aerobic granular sludge dominated by fungal mycelia
[...]
and a double wall for possible temperature control with a thermostat bath. To allow the
operation under different aerobic, anoxic, and anaerobic conditions, the new design had to be
a closed system to avoid the intrusion of oxygen and to permit the monitoring of reaction
products such as CO2, CHa, N2, and NOx. A gas recirculation system was installed to control
the oxygen saturation inside the reactor at levels lower than 100%. The return gas was conveyed
into a vessel connected to the two Mass Flow Controllers (MFC, Bronkhorst) injecting N2 gas
or air, depending on the desired oxygen saturation level. A diaphragm gas pump (KNF)
conveyed the mixed gas to the bottom of the reactor. The gas flow was controlled at 2.5 L min°
! by a rotameter and was supplied through a metal sparger (1-2 um pore size). The pH value
was controlled at 7.5 £ 0.3 by the addition of acid and base solutions (HCI and NaOH). A
National instrument data acquisition hardware was used to monitor and record the signals from
the DO, pH, and pressure sensors. A control unit (Omniprocess AB) operated the reactor
components (peristaltic pumps, MFCs, gas pump). Reactor cycles had a length of 360 minutes,
consisting of 90 minutes of anaerobic feeding, 257 minutes of aeration, 3 minutes of settling,
and 10 minutes of effluent withdrawal. The settling time was gradually decreased during the
operation and the aeration phase was adjusted accordingly for a total cycle time of 6 hours. The
hydraulic retention time was 12 hours and the volumetric exchange ratio per cycle was 50 %.

22



Materials and methods

The DO level was controlled during the aeration phase. The temperature of the reactor was
maintained at 21 £ 0.5 °C in a temperature-controlled room protected from sunlight.
Wastewater composition and sludge inoculum are described in Paper V.

Outflow gas

Filter
(purge)

Y L

Return gas Pressure
Ai
| Mk A

gauge

|
R
Gas | !
Mixing i !
Vessel 1 |
o
O) Rotameter i |
| I
| I
Q -
Pump 5 NaOH
I, (U Control Unit
‘Wastewater Q on ﬂ: d o
Effluent Pump 4 HCl D
ata
Q - pH electrode P;;ql.:smon
Pump‘w“ﬁ Biomass . ardware
! withdrawal DO clectrode Converter
Q
L Gas pump T
1
Thermostat Y i
bath = Sparger !
. Pump 7 |
'u. !
\ . 1
P species Biomass :
Q\\\ | i withdrawal !
\ |
C + N species Pump 3\'. \'\\ :
. . . \.V NG I
Mlcronutrlgms [ Q\i . :
Pharmaceuticals ~ W% Wastewater Back flow  Inflow gas i
Pump 2 )/ L I N !
PN nfluent valve |
H20 Q/, N ] !
Pump 1

Figure 10: Schematic setup of the new AGS reactor assembled for the long-term operations of OMP
removal (non-scaled image).

23



Materials and methods

3.2. Batch experiments

Batch experiments were used to estimate the biokinetics of micro-pollutants removal and
sorption capacity. The batches were performed separately in glass-reactors with synthetic or
real wastewater spiked with reference pharmaceuticals (Table 1).

3.2.1. Biokinetics for micropollutant removal

Batch experiments were carried out with fresh biomass to determine the degradation rates of
selected micropollutants. The experiments were conducted under oxic and anoxic conditions
at controlled pH and temperature. Details about the transformation kinetic experiments can be
found in Paper Il and V. Micropollutant transformation rates were calculated according to
Equation 1 assuming pseudo-first-order kinetics (Joss et al., 2006):

ac/ dt = Kpio Xss C (1)

where C is the compound concentration (ug L), t is the time (d), kuio is the biological
transformation rate constant (L gSS* d %), and Xss is the suspended solids concentration (9SS
L™1). Transformation rate constants were determined through exponential regression of the
measured dissolved concentration profiles and then normalized by the biomass concentration.
The reaction rate constants incorporated sorption, desorption, and biological transformation.
All fittings were made using least-square optimization.

3.2.2. OMP sorption batch experiments

The sorption of OMPs onto granular sludge was studied by exposing a group of pharmaceutical
compounds (Table 1) to inhibited biomass. Two types of aerobic granular sludge, one
dominated by fungi-like mycelia structure, and one dominated by bacterial biofilm were used.
Details about the batch sorption test can be found in Paper I11. At equilibrium, the OMP
concentration sorbed onto the biomass (Cseq HQ L) is proportional to the dissolved
concentration (Cyqeq. Mg L™) and the solids-water distribution coefficient (Ka) can be
expressed as (Equation 2) (Torresi et al., 2017):

Ky = Cseq _ Cago — Cageq (2)
Caq,equiomass Caq,equiomass

The concentration sorbed onto the biomass (Cg ¢q 19 L) can be estimated from the initial OMP
concentration (C,q0 Mg L) and the measured final concentration at equilibrium (Cageq 1D

LY. This linear equation is a simplified case of the empirical Freundlich isotherm
(Schwarzenbach et al., 2003).

3.3.  OMP selection and analysis

The OMP selection was dependent on the laboratory technique available for the analyses. The
compounds differ widely in structure and behavior and are classified according to their use
(Table 1). Stock solutions of individual compounds (100-400 mg L) were prepared in ethanol

24



Materials and methods

or methanol and were stored in amber glass bottles at 4 °C. The substances were obtained from
Sigma Aldrich.,

Table 1: Overview of the OMPs targeted in the different studies and their therapeutic class.

Class Compound Full-scale Sorption Redox Localization DO
P performances removal conditions in AGS impact
I 1 i 1 v \%
Analgesic Paracetamol X X
Azithromycin X
Sulfamethoxazole X X X X X
o Trimethoprim X X X X
Antibiotics - -
Ciprofloxacin X X X X X
Clarithromycin X X X
Erythromycin X X
Anticonvulsant Carbamazepine X X X X X X
Sertraline X X X X X X
Antidepressants  Citalopram X X X X X X
Venlafaxine X X X X X
] Ketoconazole X X X X X
Antifungal
Fluconazole X X X
Metoprolol X X X X
] . Atenolol X X X X
Antihypertensive
Losartan X X X X X
Propranolol X X
Antineoplastic Methotrexate X X X X
Diuretic Furosemide X X
[B-Estradiol X
17a-Ethinylestradiol X
Hormones
Levonorgestrel X
Estrone X X
o Imidacloprid X
Insecticide T
Acetamiprid X
Diclofenac X X X X X
) Naproxen X X X X
Non-steraidal Ibuprofen X X
anti-inflammatory
Ketoprofen X
Mefenamic acid X
Opiate analgesic ~ Tramadol X X X X
Plasticizer Bisphenol A X X
. . Oxazepam X X X X
Sedative hypnotic -
Zolpidem X X X X

25



Materials and methods

Samples from micropollutant analysis were analyzed with (i) ultra-high performance liquid
chromatography - tandem mass spectrometry (UPLC MS/MS), and (ii) high performance liquid
chromatography (HPLC) MS/MS techniques. Information about internal standards, MS/MS
technique and methods, limits of detection and quantification are described in Papers 11, 111,
and V.

3.4. Full-scale sampling

The presence and removal of OMPs were investigated in two Swedish full-scale WWTPs
designed for nutrient removal. Influent and effluent samples of the investigated biological
reactors were analyzed to evaluate OMP removal efficiencies.

The removal efficiency of each OMP was calculated by comparing the concentration in the
influent samples and the corresponding effluent samples (Equation 3):

Removal [%] = SiniuentCermuent) . (3)

Cinfluent

3.4.1. RyaWWTP

In Paper I, the presence and removal of target OMPs were investigated at the Rya WWTP,
which treats wastewater from 970 000 Population Equivalent (PE) in the Gothenburg region
(Sweden). Wastewater treatment includes primary settling, chemical removal of phosphorus,
and biological nitrogen removal. The WWTP consists of several biological treatment
processes, including an activated sludge reactor for denitrification and organic matter removal,
nitrifying trickling filters, nitrifying moving bed bioreactors (MBBRs), and post-denitrifying
MBBRs (Figure 11). The OMP sampling was performed over two separate summer campaigns
and grab samples were collected at the influent and effluent of the different biological reactors.

Nitrifying
trickling filter
i - ® : Di
Primary Activated Secondary : f]ltsc
: . : ilter
clarifier o sludge clarifier HRT: 4 min :
Vi o Je
r-- I Nitrifying Denitrifying
i | HRT: 76 min . MBBR MBER
. -6, 1 o
: | SRT: 6,7d ! )
| - ¥
HRT: 77 min HRT: 79 min
= Water flow = * = Sludge flow  =**=== Bypass @ Grab sample location

Figure 11: Process scheme, retention times, and sampling location at the full-scale WWTP located in
Gothenburg.

26



Materials and methods

3.4.2. Osterrod WWTP

The Osterrod WWTP operated by the municipality of Stromstad, Sweden, was investigated in
Paper Il. The plant receives predominantly domestic wastewater and is designed for 30 000
PE. The existing WWTP consists of a CAS process, operated in parallel with a Nereda® plant
(Nereda® is a trademark owned by Royal HaskoningDHV) consisting of two AGS reactors for
organic matter and nutrient (nitrogen and phosphorus) removal (Figure 12). The AGS reactors
treat 60% (distributed equally) of the total influent flow received during dry weather flow, and
the CAS treats the remaining 40%. The AGS process has a semi-continuous flow mode and is
operated as sequencing batch reactors (SBRs), consisting of a simultaneous feeding and
effluent withdrawal period, a reaction period, and a settling and sludge withdrawal phase. The
CAS process has a continuous flow mode and is operated with both pre-and post-denitrification
as a series of seven continuous stirred-tank reactors (CSTRs). The sampling campaign was
conducted in the winter months for two consecutive weeks (November 15" — November 26",
2020). Samples were collected as 24 h flow proportional samples from the influent and effluent
of the biological units. The effluents of SBR1 and SBR2 were combined for the analysis of
OMPs and the calculation of AGS removal performances.

@
TIIIIIIIT
@ AGS SBR 1
Buffer PN Buffer
TILIITLIT
AGS SBR 2
Screens and Primary Final
grit removal settler i . . settler
@) anoxic 1 oxic anoxic @)
TIIIILIILY
CAS Secondary settler
Return sludge

Figure 12: Schematic diagram showing the treatment process in the Osterrdd WWTP and the sampling
points (grey circles).

3.5. Microbial characterization

Microbial characterization was investigated by the means of metagenomic analysis through
next generation lllumina sequencing. The results from the microbial characterization were used
for (i) evaluating the most abundant taxonomic affiliations in the investigated biological
reactors (Paper 11 and I11), (i) comparing gene diversity between the conventional activated
sludge and the aerobic granular sludge, and (iii) investigating the resistome profiles (Paper I1).
Details about DNA extraction protocol, library preparation, and sequencing instruments can be
found in the attached papers.

27



Materials and methods

3.6. SIMS imaging in biofilm

ToF-SIMS imaging was explored in Paper IV as a method to investigate the localization and
distribution of eight pharmaceuticals (Table 1) within the biofilm of a lab-scale cultivated AGS.
Pharmaceutical standard powders were mounted onto indium sheets for ToF-SIMS analysis.
Granules used in the analysis were harvested from the reactor. One batch of granules was rinsed
with deionized water, and stored at -80 °C, to serve as control biofilms without pharmaceutical
exposure for ToF-SIMS analysis. Another batch of granules was exposed to a cocktail of the
selected OMPs. Filtered effluent wastewater from the reactor was spiked with micropollutants
at the start of the experiment at a concentration of 10 mg L. The batch was aerated
continuously, and the granules were sampled for SIMS analysis after six hours of exposure to
OMPs, rinsed with deionized water, and stored at -80 °C. To illustrate the distribution of
pharmaceuticals inside the granules, biofilm sections (12 um thickness) were obtained using a
microtome cryostat at -20 °C.

The ToF-SIMS surface analysis was carried out using a ToF-SIMS 5 instrument (ION-ToF
GmbH, Minster, Germany) equipped with a Bi cluster ion gun as a primary ion source. Mass
spectra in positive ion mode were acquired by using a 25keV Biz* primary ion source. Control
and treated biofilm spectra were compared and analyzed. The ion peaks m/z that appeared in
the treated but not in the control were identified. Possible assignments for the identified peak
were performed mainly using the standard pharmaceuticals mass spectrum analyzed separately
and by employing the defined mass spectra from previous studies.

3.7.  Analytical methods

The AGS SBR performances were investigated by analyzing the dissolved organic carbon,
nitrogen, and phosphorus content of aqueous samples. Dissolved organic carbon and nitrogen
were measured with a TOC/total N analyzer (Shimadzu) after filtration through a
polyethersulfone membrane syringe filter of 0.2 um pore size. Cations (NH4*-N) and anions
(NOs™-N, NO2-N, PO+*-P) were analyzed with an lon Chromatograph (Dionex 1CS-900).

Physical sludge parameters, such as suspended solids (SS), volatile suspended solids (VSS),
and sludge volume index (SV1) were quantified using standard methods (APHA, 2005). Sludge
morphology was observed by light microscopy (Olympus BX53) equipped with a digital
camera (Olympus DP11) and by an environmental scanning electron
microscopy (ESEM, FEI Quanta200 FEG-ESEM).

28



Results and Discussion

4. Results and Discussion

4.1. Occurrence of OMPs in urban wastewater and full-scale removal
efficiencies

All measured OMPs were detected in the primary clarified wastewater at concentrations
ranging from 0.1 ng L? to 48 ng L (Figure 13) (Paper | and I1). These values are in
accordance with the concentrations detected and compiled by previous studies investigating
micropollutant levels in Swedish wastewater (Falas et al., 2012a; Paxéus, 2004; Zorita et al.,
2009). Only few of the investigated substances showed an average influent concentration > 1
ng L1, namely ibuprofen, paracetamol, naproxen, and losartan. Among the investigated OMPs
at the full-scale WWTPs in Géteborg and Strémstad, the removal efficiencies in the biological
units varied greatly (Figure 14 andFigure 15). The term removal refers to all the losses of the
parent compounds due to different physicochemical and biological mechanisms (sorption to
solid matter, and abiotic and microbially mediated transformation). Ibuprofen, paracetamol,
and naproxen, which are frequently used anti-inflammatory and analgesic substances, were
readily transformed in the biological treatments. The antimycotic ketoconazole showed
consistently high elimination (> 90%) from the water phase at both WWTPs. High reduction
(> 70%) was also observed for compounds such as bisphenol A, ciprofloxacin, estrone, and
methotrexate. Atenolol, losartan, sertraline, and sulfamethoxazole showed significant removal
(40-70%). Sorption to biomass rather than biodegradation, was likely the main mechanism for
a few OMPs, like ciprofloxacin, ketoconazole, and sertraline (Lajeunesse et al., 2012; Lindberg
et al., 2010, 2005; Svahn and Bjorklund, 2019). Partial or no removal (< 25%) was obtained
for the most persistent OMPs, such as carbamazepine, fluconazole, furosemide, metoprolol,
oxazepam, propranolol, and tramadol, which showed resistance to microbial degradation by
either activated sludge or aerobic granular sludge treatments.

100000
& ¥

<7 10000
= &
™ i
") -
= 1000 » % t ¥ iow ¥
2 B, b eiites %
= ¥ * 2 : 57 4¢s
£ 100+ LIV I
54 - 3 EE *
: dg!
2 10- : Fad
= ¥ & &
m: * x 5 ¥
- BTy

0.1 -

S & {&Q 0\0\ Qrzyc" bé\ X 0\0\ AT F P %é}&\,bo\@ ‘é"\\,‘/o\@'\\& & {i& o\@ 6\@\,\9\%4,‘5‘@ ‘*\b & {\6
P LI EF LN T L F ARG I X PSS S KIS TS S
SR P & S S ST T E O Tl
s VSR ST e TR
CD\}

*  (Goteborg +  Stromstad

Figure 13: Incoming OMP concentrations in influent wastewater after primary settler at the WWTPs
in Goteborg and Stromstad (Paper | and I1). Each point represents an observation.

29



Results and Discussion

100~ L R B +
75 ¢ |
I’ T ¢ ¢
50 . + ¢ * + ¢
* * ¢
- . . ¢ o L 2 *
SN
5
= O—. ........................................................................................................